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A TUVRheinland®

Appendix B.1: Test Results of Conducted Power Spectral Density
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Left earbud, 2Mbps Mode
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Right earbud, 1Mbps Mode

Spectrum2 (X or (x)
Ref Level 1.50 dBm Offset 1.50 d& & RBW 3 kHz
Att 20dB  SWT 632 ps @ VBW 10kHz _Mode Auto FFT

o
v

[@ 1Pk Max

n 11[1]

foa Ll o b an o

-10 d

-5.72 dBm)|
2.402001000 GHZ

e

.30 di

Y LT A T A Y

-40 df

-50 d

-60 dBi

CF 2.402 GHz 1001 pts
e —

L )i | Measuring... o e T

Span 1.0 MHz

L )16 | Measuring...  WMRAN

P

Spectrum2  ® Y COf Spe (x)
Ref Level 1.50 dBm Offset 1.50 d& & RBW 3 kHz
Att 20dB  SWT 632 s @ VBW 10kHz Mode Auto FFT
[@ 17k Max
r\L 11[1] -5.55 dBm)|
3 2.440002000 GHZ|
10 d ,E,L . ﬂlvn‘.‘ v;'l\ﬂ - Ah“ﬂ\f\}n - A v
v
el T T M T AT
iy M0,
\vauv T \ bt
a0'd
-40 df
-50 df
-60 dar
-70 di
-80
80
CF 2.44 GHz 1001 pts Span 1.0 MHz
)j 11:18:21 AM

o o 6
RefLevel 1.50 dBm Offset 1.50 @ @ RBW 3 kHz
Att 20dB  SWT 632 ps @ VBW 10kHz Mode Auto FFT
1@ 1Pk Max
o 11[1] -5.52 dBm)|
2.480003000 GHZ,
-10d fia e Ay 'ﬁ«‘dh\u 4 A
o T I T P,

o dabddl 1Y M TN

iy —o
.30 dB
-40 d
-50
-60 dBm
-70 di
80 d
90 di
CF 2.48 GHz 1001 pts Span 1.0 MHz

— —

Measuring... illllﬁ = 11:20:01 AM




Prifbericht - Produkte
Test Report - Products

Appendix B
CN24R826 001
Page 5 of 69

A TUVRheinland®

Right earbud, 2Mbps Mode
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Appendix B.2: Test Results of 6dB Bandwidth

Both Left and right earbuds tested, only the worst-case reported.

1Mbps Mode

Minimum Emission Bandwidth 6 dB (2402 MHz; 20.000 dBm; 1 MHZz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.732674 0.500000 2401.683168 2402.415842

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 10.0 | PASS

20T

Levelin dBm

6 dB Bandwidth

/\rf\./\

732674 kHj

2401

24015 2402

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 18.938 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.50 dB

2402.5 2403
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Minimum Emission Bandwidth 6 dB (2440 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.732674 0.500000 2439.683168 2440.415842
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 9.7 | PASS
6 dB Bandwidth
20T
01 /\//\_/\
&
©
c
é
3
732.674 kH
2439 24395 2440 2440.5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 18.938 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.50 dB

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.732674 0.500000 2479.683168 2480.415842
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 10.2 | PASS
6 dB Bandwidth
20T
10-- /\//\A/-\
.
o
©
£
2
3
732.674 kHj
2479 2479.5 2480 2480.5 2481




. . _ o
Appendix B A TUVRheinland
Priifbericht - Produkte CN24R826 001
Test Report - Products Page 9 of 69

2Mbps Mode
Minimum Emission Bandwidth 6 dB (2402 MHz; 20.000 dBm; 2 MHZz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.306930 0.500000 2401.366337 2402.673267

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 10.0 | PASS

157
101

6 dB Bandwidth

SN

£

8

[ =

é

3

1.307 MHj
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 18.938 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2440 MHz; 20.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.346534 0.500000 2439.326733 2440.673267

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 9.3 | PASS

Levelin dBm

(continuation of the "6 dB Bandwidth" table from column 6 ...)

6 dB Bandwidth

N

1.347 MHj

2440

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 18.938 pus AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 20.000 dBm; 2 MHZz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.267326 0.500000 2479.405941 2480.673267
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 10.2 | PASS
6 dB Bandwidth
157
101 /\N_/\/J\
£
8
£
2
3
1.267 MHgI
2478 2479 2480 2481 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 80
Sweeptime 18.938 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.42 dB 0.50 dB
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Appendix B.3: Test Results of 99% Bandwidth

Both Left and right earbuds tested, only the worst-case reported.
1Mbps Mode

Occupied Channel Bandwidth 99% (2402 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.040000 2401.537500 2402.577500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Bandwidth

Levelin dBm

1.040 MH
2401 ' 24015 ' 2402 ' 24025 ' 2408
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.13dB 0.30dB
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Occupied Channel Bandwidth 99% (2440 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.035000 2439.542500 2440.577500
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
5_
0_
£
s}
©
k=
2
3
1.035 MHj
2439 2439.5 2440 2440.5 2441
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.17dB 0.30dB
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Occupied Channel Bandwidth 99% (2480 MHz; 20.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.035000 2479.542500 2480.577500

(MHz)

DUT Frequency Result

2480.000000 | PASS

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

1.035 MH2|

2480

2479
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.10dB 0.30dB
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2Mbps Mode
Occupied Channel Bandwidth 99% (2402 MHz; 20.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 2.050000 2401.045000 2403.095000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
5-_
0-_
I
3
£
2
3
2.050 MHj
2400 2401 2402 2403 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 94.824 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 7 /| max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB
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A TUVRheinland®

Occupied Channel Bandwidth 99% (2440 MHz; 20.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 2.040000 2439.055000 2441.095000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2440.000000 | PASS
99 % Bandwidth
5-_
0-_
£
3
£
2
3
2.040 MHj
2438 2439 2440 2441 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.43800 GHz 2.43800 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 94.824 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 7 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30dB




Appendix B
CN24R826 001
Page 17 of 69

A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Occupied Channel Bandwidth 99% (2480 MHz; 20.000 dBm; 2 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 2.050000 2479.045000 2481.095000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
2480.000000 | PASS
99 % Bandwidth
5--
0.-
&
©
c
é
et
2.050 MHgI
2478 2479 2480 2481 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 4.000 MHz 4.000 MHz
RBW 20.000 kHz >= 20.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 400 ~ 400
Sweeptime 94.824 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.14 dB 0.30 dB
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Appendix B.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

Band Edge
1Mbps Mode

Spectrum3 & (x)
Ref Level 21,50 dem Offset 1,50 dB @ RBW 100 kHz
Att 40 dB SWT 19 ps @ YBW 300 kHz Mode auto FFT
@ 1Pk Max
M1[1] -40.25 dBm|
2.40000000 GHz
10t /\/«-’\f\
0 dBm:
10-dBrm D1 -10.050 dBn /
-20 dBm
-30 dBm /\JJ/
Mt
-40 dBm
-50 dBm
-60 dem
-70 dBm
CF 2.4 GHz 1001 pts Span 5.0 MHz
[ ) ] Measuring...  @HANENNAD WG 0N
Date: 30.NOV.2023 0%:39:25

Spectrum 3

®

oo
v

Ref Level 21,50 dem Offset 1,50 dB @ RBW 100 kHz
Att 40 dB SWT 19 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
mMi[1] -45.69 dBm
2.48350000 GHz
10 \,/\J\
aBm
6B D1 -10.050 dBrn\
-20 dBm L \
-30 dBm \’“\f
-40 dBm
T M1
[ N e N W sy
-50 dBm
-60 dBm
-70 dBm
CF 2.482 GHz 1001 pts Span 5.0 MHz
( ] ] Measuring...  GNRNRRNRN Wa - hEe

Date: 30.NOV.2023

09:45
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2Mbps Mode

Att

Ref Level 21,50 dem

40 dB

®

Spectrum 3

Offset 1,50 dB @ RBW 100 kHz
SWT 18.9 ps @ YBW 300 kHz

Mode auto FFT

@ 1Pk Max

10 dBm

-21.62 dBm)|
2.40000000 GHz|

Mi[1]

0 dem

/

N,/\W\

-20 dBm

D1 -10.060

E ™

dBn

[V

-30 dBm

-40 dBm

AN A  VA

-50 dBm

-60 dBm

-70 dBm

CF 2.4 GHz

1001 pts Span 8.0 MHz

1/30/2023
11:24:28 AM

J Measuring...

Att

Ref Level 21,50 dem

40 dB

Offset 1,50 dB @ RBW 100 kHz
SWT 18.9 ps @ VBW 300 kHz

Mode auto FFT

@ 1Pk Max

-43.67 dBm|
2.48350000 GHz|

Mi[1]

10 dBm

0 dem

/

Mﬂ\w\l

-20 dBm

D1 -9.950 dBm

\N\

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm
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11:22:07 AM

—
J Measuring... ...-.l.. o

A TUVRheinland®
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Conducted Spurious Emission
1Mbps Mode

-
Spectrum 4 (x) { (x)
Ref Level 23,00 dBm  Offset 1,50 dB @ RBW 100 kHz

Att 40de  SWT 37.9 s @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
20 dBm M1i[1] 9.95 dBm)|
2.40178000 GHz
M1
10 dém -

0dem /

-10 dBm

[ ]|

Date: 30.NOV.2023

08:38:17

Ref Level 21,50 dBm  Offset 1,50 dB @ RBW 100 kHz

Spectrum4 X | -

=
-30 dBm J\// \’\/\\
-40 dem
; e | WN\/\«\,k
ARV AV PRGN

-50 dem

-60 dBm

-70 dBm

CF 2.402 GHz 1001 pts Span 10.0 MHz
L H J Measuring... {00 [* ] nul:sl?inz:

jo  Att 30dB SWT 250 ms @ VBW 300 kHz Mode &uto Sweep
@ 1Pk May
mM2[1] -39.36 dBm)|
1.200820 GHz|
M1[1] -35.45 dBm)|
10.dAm; 3.602550 GHZ|
0 dem
18-dbr D1 -10.050 dBnr
-20 dBm
-30 dBém

M1
Y

-70 dBm

Start 30.0 MHz 32001 pts

Stop 25.0 GHz

—
J Measuring... JUANNNEED WG

1/30/2023
09:40:14 AM
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-
Spectrum

Ref Level 23,00 dem
Att 40 dB

Offset 1,50 dB @ RBW 100 kHz
SWT 37.9 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk View

10.09 dBm

20 dBm

10 dBm

M1[1]
2.43979000 GHZ|

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm
fremn N O

-50 dBm

-60 dBm

-70 dBm

CF 2.44 GHz

1001 pts

Span 10.0 MHz

J

0%

:41:02

Ref Level 21.50 dem

Offset 1,50 dB @ RBW 100 kHz

Qe e Jori1a

Measuring... 09:41:02 AM

Spectrum 4 ® | -

jo Att 30de SWT 250 ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] -35.23 dBm)|
3.660290 GHZ|
M2[1] -37.93 dBm|
108 1.220330 GHZ|
0 dem
=10-dBm D1 -9.910 dBm
-20 dBm
-30 dBm -
M2 Y

-70 dBm

Start 30.0 MHz

32001 pts

Stop 25.0 GHz

J

Measuring...

1/30/2023
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( Spectrum

Ref Level 23,00 dem
Att 40 dB

Offset 1,50 dB @ RBW 100 kHz
SWT 37.9 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk View

20 dBm

M1[1]
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10.33 dBm
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10 dBm

0 dem

JTY

/
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-20 dBm
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Ref Level 21.50 dem

Offset 1,50 dB @ RBW 100 kHz

Spectrum 4 ® | -

1
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M2

o Att 30de  SWT 250 ms @ VBW 300 kHz Mode Auto Sweep
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2Mbps Mode

( Spectrum

Ref Level 24,00 dem
Att 40 dB

(x) - (x)
Offset 1,50 dB @ RBW 100 kHz

SWT 18.9 ps @ VBW 300 kHz Mode auto FFT

@ 1Pk View

20 dem

M1[1]

10 dBm

9.94 dBm)|
2.40151250 GHz|

0 dem
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-10 dBm

-20 dBm
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W
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Offset 1,50 dB @ RBW 100 kHz
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Spectrum 4  (X) | -

Mode 4uto Sweep
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-
Spectrum
Ref Level 24,00 dBm Offset 1,50 dB @ RBW 100 kHz

Att 40dB SWT 18.9 ps @ VBW 300 kHz Mode 4uto FFT
@ 1Pk View
M1[1] 10.04 dBm)|
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el . 1 A
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-
Spectrum

Ref Level 24,00 dem
Att 40 dB

Offset 1,50 dB @ RBW 100 kHz

SWT

18.9 ps @ VYBW 300 kHz Mode aAuto FFT

@ 1Pk View

20 dem
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Appendix B.5: Test Results of Radiated Spurious Emissions

Note:

1) This testing was carried out on different modulations, but only the worst case was presented in this report.
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported.

30 MHz - 1GHz (Left earbud)

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
c 1
a= 20T
& T , [
3 |
c 40 *
] T *
g 301
- + * * *
201 ¥ *
10
0 } } } } } } } } } } } — |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Fregs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuv/m) (dB) (cm) (deg) (dB/m)
58.689615 18.68 40.00 21.32 100.0 | H 84.0 -19.1
168.001154 16.92 43.50 26.58 100.0 | H 191.0 -21.7
210.345385 25.52 43.50 17.98 100.0 | H 207.0 -19.2
216.016154 32.95 46.00 13.05 100.0 | H 215.0 -19.0
268.284231 37.03 46.00 8.97 1000 | H 52.0 -17.3
464.709231 26.00 46.00 20.00 100.0 | H 345.0 -13.0
958.812308 26.47 46.00 19.54 100.0 | H 223.0 -4.7
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) (dBpVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
c T
& 50T
& ] , [
g |
c 40
T ol *
g 30T ¥ ¥ i ¥
T *
20T *
107
0 : A : : : : ——t— |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical _Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)

38.245000 19.39 40.00 20.61 100.0 | V 155.0 -21.0

59.100000 27.92 40.00 12.08 100.0 | V 1.0 -19.2
210.382692 23.02 43.50 20.48 1000 | V 111.0 -19.1
268.433462 28.23 46.00 17.77 1000 | V 164.0 -17.3
465.679231 31.07 46.00 14.93 100.0 | V 235.0 -12.9
631.101539 31.62 46.00 14.38 100.0 | V 187.0 -9.7
841.479615 28.39 46.00 17.61 100.0 | V 243.0 -6.0

Final Result

Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) (dBpVv/m) (dB) (cm) (deg) (dB/m)




Appendix B A TUVRheinland®

Prifbericht - Produkte CN24R826 001
Test Report - Products Page 28 of 69

1GHz - 18GHz (Left earbud)
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85v DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
1007
e |
-
©
£ 80T
g £ *
3
407 *
20T
0 } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4819.000000 51.43 74.00 22,57 | 150.0 | H 166.0 11.8
4819.500000 39.55 54.00 14.45 1500 | H 353.0 11.8

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
1001
|
i
m +
©
£ 80T
R %
g 1 -1
409" fvrmispptmamptmem T
- - T
20T
0 } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4807.000000 39.48 54.00 14.52 150.0 | V 348.0 11.8
4807.500000 50.79 74.00 23.21 150.0 | V 72.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100
e 1
i
m +
©
£ 80T
(]
20T
0 } } } } |
6.2G 8 9 10G
Frequency in Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
7205.458333 36.73 54.00 17.27 1500 | H 262.0 8.8
7206.441667 44.29 74.00 29.71 150.0 | H 262.0 8.8
13262.791667 41.13 54.00 12.87 150.0 | H 29.0 155
13294.258333 50.47 74.00 23.53 150.0 | H 0.0 155
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100
E 80: |
-
©
£ 80T
& T *
= ok = i W
et i g i i hal
20T
0 } } } } |
6.2G 8 9 10G 18G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
7198.083333 43.11 74.00 30.89 150.0 | V 0.0 8.8
7215.291667 34.66 54.00 19.34 150.0 | V 209.0 8.7

12644.275000 49.87 74.00 24.13 150.0 | V 0.0 15.0
12678.691667 41.30 54.00 12.70 150.0 | V 0.0 15.1
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
1001
|
i
m +
©
£ 80T
(]
§ T *
40- *
20T
0 } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4879.500000 39.82 54.00 14.18 1500 | H 265.0 11.8
4892.000000 50.34 74.00 23.66 150.0 | H 203.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4862.000000 51.13 74.00 22.87 150.0 | V 325.0 11.8
4879.500000 39.77 54.00 14.23 150.0 | V 281.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) (dB/m)
7319.033333 38.88 54.00 15.12 1500 | H 334.0 8.2
7319.525000 44.29 74.00 29.71 | 150.0 | H 334.0 8.2
12664.925000 40.69 54.00 13.31 150.0 | H 321.0 15.0
12672.791667 49.46 74.00 2454 | 150.0 | H 309.0 15.1

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7304.283333 42.90 74.00 31.10 150.0 | V 23.0 8.3
7320.508333 36.51 54.00 17.49 150.0 | V 355.0 8.2
12116.716667 40.45 54.00 13.55 150.0 | V 110.0 14.2
12196.858333 48.85 74.00 25.15 150.0 | V 222.0 14.6
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4954.500000 50.98 74.00 23.02 1500 | H 239.0 11.8
4960.000000 39.94 54.00 14.06 150.0 | H 295.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4946.500000 51.24 74.00 22.76 150.0 | V 244.0 11.8
4960.000000 40.51 54.00 13.49 150.0 | V 294.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) | (dB/m)
7439.000000 38.33 54.00 15.67 1500 | H 345.0 8.4
7439.983333 44.33 74.00 29.67 150.0 | H 167.0 8.4
12833.566667 50.14 74.00 23.86 150.0 | H 131.0 15.3
12893.550000 40.67 54.00 13.33 150.0 | H 30.0 15.5

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7402.125000 43.30 74.00 30.70 150.0 | V 45.0 8.3
7439.000000 35.02 54.00 18.98 150.0 | V 354.0 8.4
13260.825000 41.30 54.00 12.70 150.0 | V 1.0 155
13334.575000 50.11 74.00 23.89 150.0 | V 45.0 15.5

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)

30 MHz - 1GHz (Right earbud)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
59.137308 19.67 40.00 20.33 1000 | H 141.0 -19.2
210.345385 24.42 43.50 19.08 100.0 | H 7.0 -19.2
216.016154 33.93 46.00 12.07 100.0 | H 215.0 -19.0
268.582692 36.60 46.00 9.40 1000 | H 51.0 -17.3
464.261539 26.24 46.00 19.76 1000 | H 305.0 -13.0
898.709615 25.99 46.00 20.01 1000 | H 280.0 -5.4
Final _Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuv/im) | (dB) (cm) (deg) | (dB/m)
46.825769 20.40 40.00 19.60 100.0 | V 298.0 -18.9
58.652308 27.54 40.00 12.46 100.0 | V 21.0 -19.1
168.001154 28.90 43.50 14.60 100.0 | V 110.0 -21.7
216.016154 24.27 46.00 21.73 100.0 | V 101.0 -19.0
329.692692 26.16 46.00 19.84 100.0 | V 211.0 -15.7
943.441539 28.00 46.00 18.00 100.0 | V 81.0 -5.0
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBpVv/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz (Right earbud)

Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4789.000000 50.71 74.00 23.29 150.0 | H 258.0 11.8
4801.500000 39.43 54.00 14.57 150.0 | H 258.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4800.500000 39.52 54.00 14.48 150.0 | V 245.0 11.8
4801.000000 50.80 74.00 23.20 150.0 | V 129.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) (dB/m)
7332.800000 43.73 74.00 30.27 1500 | H 9.0 8.1
7359.841667 33.94 54.00 20.06 150.0 | H 21.0 8.1
12597.566667 49.60 74.00 24.40 | 150.0 | H 117.0 14.9
12689.508333 40.41 54.00 13.59 150.0 | H 9.0 15.1

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Prifbericht - Produkte
Test Report - Products

Appendix B
CN24R826 001
Page 45 of 69

A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuVv/m) | (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7204.966667 36.64 54.00 17.36 150.0 | V 157.0 8.8
7211.850000 42.77 74.00 31.23 150.0 | V 264.0 8.7

12623.133333 41.14 54.00 12.87 150.0 | V 144.0 14.9
12690.491667 49.38 74.00 24.62 150.0 | V 205.0 15.1
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Appendix B
CN24R826 001

A TUVRheinland®

Prifbericht - Produkte

Test Report - Products

Page 46 of 69

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4879.500000 50.37 74.00 23.63 1500 | H 321.0 11.8
4908.000000 39.30 54.00 14.70 150.0 | H 286.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
4850.500000 39.76 54.00 14.24 150.0 | V 344.0 11.8
4855.500000 50.91 74.00 23.09 150.0 | V 226.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) (dB/m)
7475.383333 44.26 74.00 29.74 1500 | H 32.0 8.6
7494.066667 34.46 54.00 19.54 | 150.0 | H 273.0 8.7
13282.950000 50.28 74.00 23.72 150.0 | H 282.0 15.5
13344.900000 41.00 54.00 13.00 150.0 | H 343.0 155

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
7318.541667 42.63 74.00 31.37 150.0 | V 129.0 8.2
7320.508333 35.78 54.00 18.22 150.0 | V 165.0 8.2
12712.125000 40.88 54.00 13.12 150.0 | V 81.0 15.1
12748.016667 49.44 74.00 24.56 150.0 | V 81.0 15.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85v DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/im) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4948.000000 39.57 54.00 14.43 150.0 | H 2.0 11.8
4950.000000 50.26 74.00 23.74 150.0 | H 202.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4951.000000 50.53 74.00 23.47 150.0 | V 136.0 11.8
4966.000000 39.35 54.00 14.65 150.0 | V 88.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7448.833333 43.33 74.00 30.67 1500 | H 290.0 8.5
7464.075000 34.40 54.00 19.60 150.0 | H 5.0 8.6
13217.558333 40.89 54.00 13.11 150.0 | H 229.0 15.5
13286.391667 50.37 74.00 23.63 150.0 | H 278.0 15.5
Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7449.816667 43.37 74.00 30.63 150.0 | V 355.0 8.5
7460.633333 34.71 54.00 19.29 150.0 | V 193.0 8.5
13221.491667 50.56 74.00 23.44 150.0 | V 342.0 155
13342.441667 41.03 54.00 12.97 150.0 | V 33.0 155

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

Appendix B.6: Test Results of Radiated Emissions in Restricted Bands

Left earbud

EUT Information

2500

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85v DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2483.545882 56.30 74.00 17.70 150.0 | H 46.0 7.4
2483.792941 40.87 54.00 13.13 1500 | H 311.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information
EUT Name:
Model:
Test Mode:
Order No/Sample No:
Test Voltage::

OPENFIT AIR

T511

BLE 1M_High channel
168452295/A003601590-004
3.85V DC

Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2483.687059 57.25 74.00 16.75 150.0 | V 285.0 7.4
2483.944706 40.71 54.00 13.29 150.0 | V 306.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2317.661765 49.97 74.00 24.03 1500 | H 313.0 6.6
2340.573530 38.45 54.00 15.55 150.0 | H 160.0 6.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Appendix B
CN24R826 001
Page 57 of 69

A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2379.514706 39.13 54.00 14.87 150.0 | V 126.0 7.0
2380.558824 50.20 74.00 23.80 150.0 | V 16.0 7.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

2500

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/im) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2483.524706 56.47 74.00 17.53 1500 | H 54.0 7.4
2483.591765 44.79 54.00 9.21 150.0 | H 33.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin

130T
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bl Meallrcalen: s
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2476 2480 2485 2490 2495 2500
Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.528235 57.03 74.00 16.97 150.0 | V 343.0 7.4
2483.545882 46.21 54.00 7.79 150.0 | V 315.0 7.4

Final Result

Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2311.823530 49.90 74.00 24.10 1500 | H 338.0 6.5
2366.352941 39.35 54.00 14.65 150.0 | H 82.0 6.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2339.147059 39.87 54.00 14.13 150.0 | V 117.0 6.8
2388.529412 50.73 74.00 23.27 150.0 | V 326.0 7.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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Right earbud

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85v DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.560000 56.13 74.00 17.87 150.0 | H 279.0 7.4
2483.570588 40.44 54.00 13.56 1500 | H 285.0 7.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Inform
EUT Name:
Model:

Test Mode:

ation

Order No/Sample No:

Test Voltage::
Remark:

Test Standard:
Tested By:
Reviewed By:

Level in dBHE/m

OPENFIT AIR

T511

BLE 1M_High channel
168452295/A003601590-004
3.85V DC

Temp 23 Humi:56%

FCC 15.247

Kei Zhang

Terry Yin

20T
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.591765 54.13 74.00 19.87 150.0 | V 187.0 7.4
2484.318824 40.17 54.00 13.83 150.0 | V 318.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)

2500
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EUT Information

2410

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2346.735294 49.88 74.00 24.12 1500 | H 99.0 6.9
2350.205882 39.17 54.00 14.83 150.0 | H 232.0 6.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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2310 2320 2340 2360 2380 2400 2410
Frequency in MHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2363.367647 38.74 54.00 15.26 150.0 | V 34.0 6.9
2378.926471 50.93 74.00 23.07 150.0 | V 280.0 7.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_High channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2483.503530 43.89 54.00 10.11 1500 | H 311.0 7.4
2483.644706 55.55 74.00 18.45 150.0 | H 311.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Inform
EUT Name:
Model:

Test Mode:

ation

Order No/Sample No:

Test Voltage::
Remark:

Test Standard:
Tested By:
Reviewed By:

Level in dBHE/m

OPENFIT AIR

T511

BLE 2M_High channel
168452295/A003601590-004
3.85V DC

Temp 23 Humi:56%

FCC 15.247

Kei Zhang

Terry Yin
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2476 2480 2485 2490 2495 2500
Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.503530 54.65 74.00 19.35 150.0 | V 241.0 7.4
2483.507059 44.26 54.00 9.74 150.0 | V 241.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVvim) | (dBpV/m) | (dB) (cm) (deg) | (dB/m)
2361.132353 38.92 54.00 15.08 1500 | H 0.0 6.9
2389.220588 50.82 74.00 23.18 150.0 | H 239.0 7.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: OPENFIT AIR
Model: T511
Test Mode: BLE 2M_Low channel
Order No/Sample No: 168452295/A003601590-004
Test Voltage:: 3.85vV DC
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2362.382353 39.20 54.00 14.80 150.0 | V 329.0 6.9
2385.573529 50.59 74.00 23.42 150.0 | V 322.0 7.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




